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History of this test report

Report No. Version Description Issue Date

FG262403-04E 01 Initial issue of report Mar. 03, 2023

1. Revise Comments and Explanations, Antenna
FG262403-04E 02 Type and Test Mode Mar. 07, 2023
2. Revise Appendix B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04E

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
3.2 - - : -
§27.50 (K)(3) Equivalent Isotropic Radiated Power Pass
(n77)
3.3 §27.50 (k)(4) Peak-to-Average Ratio Pass -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measurement i
35 §27.53 (n)(2) (n77) Pass
§2.1051 Conducted Spurious Emission i
36 §27.53 (n)(2) (n77) Pass
§2.1055 Frequency Stability i
3.7 §27.54 Temperature & Voltage Pass
Under limit
16.83 dB at
13809.000 MHz
for Primary
42 §2.1053 Radiated Spurious Emission Pass Antenna
’ §27.53 (n)(2) (n77) Under limit
16.85 dB at
13809.000 MHz
for ASDIV
Antenna
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.
Comments and Explanations:
1. The product specifications of the EUT presented in the report are declared by the
manufacturer who shall take full responsibility for the authenticity.
2.  The G9FPL and G0B96 are 100% identical in Hardware / Software to each other, and only
have different model names for separate marketing purposes. The test samples are all
model GOFPL.

Reviewed by: William Chen
Report Producer: Michelle Chen

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FG27Q Version 2.1
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Phone
Model Name G9FPL, GOB96
FCCID A4RGIOFPL

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS/
UWB/WPT Client

WLAN 11b/g/n HT20

EUT supports Radios application WLAN 11a/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT160

WLAN 11ax HE20/HE40/HE80/HE160

Bluetooth BR/EDR/LE

Remark: The above EUT's information was declared by manufacturer.

EUT Information List

S/N Performed Test ltem
M
2A311FDHS0000H Conducted Measurement
EIRP
2B071FDHS0000D Radiated Spurious Emission
TEL : 886-3-327-3456 Page Number 15 0of 25
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1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx Frequency 5G NR n77: 3455.01 MHz ~ 3544.98 MHz
Rx Frequency 5G NR n77: 3455.01 MHz ~ 3544.98 MHz
5G NR n77: 10MHz / 15MHz / 20MHz / 25MHz / 30MHz /
Bandwidth 40MHz / 50MHz / 60MHz / 70MHz / 80MHz / 90MHz /
100MHz

<Primary Antenna>:

5G NR n77: 24.87 dBm

5G NR n77: 26.25 dBm for HPUE
<ASDIV Antenna>:

5G NR n77: 24.52 dBm

5G NR n77: 25.60 dBm for HPUE
<MIMO>

MIMO n77 <Ant. 6+1>: 26.20 dBm

Maximum Output Power to Antenna

<Primary Antenna>:
<Ant. 6>: IFA Antenna
<ASDIV Antenna>:
Antenna Type <Ant. 2>: ILA Antenna
<SRS diversity Antenna>:
<Ant. 1>: ILA Antenna
<Ant. 5>: PILA Antenna

Type of Modulation P1/2 BPSK/ QPSK / 16QAM / 64QAM / 256QAM
TEL : 886-3-327-3456 Page Number 16 of 25
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<Open Mode>

<Primary Antenna>

Radio Tech Band Number Antenna name Gain
5G NR n77 ANT6 -2.80
<ASDIV Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n77 ANT2 -2.46
<SRS diversity Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n77 ANT1 -4.69
5G NR n77 ANTS -8.39
<Close Mode>
<Primary Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n77 ANT6 -4.38
<ASDIV Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n77 ANT2 -5.42
<SRS diversity Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n77 ANT1 -6.32
5G NR n77 ANT5 -7.79

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number 17 of 25
FAX: 886-3-328-4978 Issue Date : Mar. 07, 2023
Report Template No.: BU5-FG27Q Version 2.1 Report Version 1 02



seanron a5 FCC RADIO TEST REPORT

Report No. : FG262403-04E

1.4 Testing Location

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer George Chen and Luffy Lin
Temperature (C) 23.3~24.6
Relative Humidity (%) 47~52

Test Site

Sporton International Inc. Wensan Laboratory.

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Jesse Fan, Tim Lee and Wilson Wu

Temperature (C)

20~25

Relative Humidity (%)

50~60

Remark

The Radiated Spurious Emission test item subcontracted to Sporton

International Inc. Wensan Laboratory.
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ ANSI C63.26-2015

+ ANSI/ TIA-603-E

+ FCC 47 CFR Part 2, 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

Remark:
1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3.  The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT (open and close) and EUT antenna in three

orthogonal axis (X: flat, Y: portrait, Z: landscape), and accessory (Adapter or Earphone) and adjusting

the measurement antenna orientation, following C63.26 exploratory test procedures and only the worst

case emissions were reported in this report.

Test
Bandwidth (MHz) Modulation RB #
NR Channel
Test ltems
Band Pl/2
10 (15|20 (25|30 |40 |50 (60 | 70 | 80 | 90 100BPSKQPSK 16QAM |64QAM 256QAM 1 |HalfiFulll L | M [ H
Max. Output
n7f |(v|v|v|v|v]|v|v]|v|v]|v|v|v|Vv ]| Vv | v [ v | v |v|v]|v]|Vv]|Vv]|yv
Power
Peak-to-
.| n77 v v v v v v v v
Average Ratio
26dB and 99%
n77 (v|v|v|v|v]|v|v|v|v]|Vv| v | v]|Vv ]| Vv | v | v | v v v
Bandwidth
Conducted
n77 (v|v|v|v|v]|v|v]|v|v]|Vv|Vv|v]|Vv | Vv | v | v | v |v v|v v
Band Edge
Conducted
Spurious n77 | v v v viv|v
Emission
Fre
qufa-ncy n77 v v v v
Stability
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Bandwidth (MHz) . Test
Modulation RB #
Test NR Channel
Items Band Pl/2
10 |15 (20| 25| 30| 40 | 50 | 60 | 70 | 80 | 90 | 100 S QPSK|16QAM |64QAM256QAM 1 HalfFull L | M [ H
E.LR.P n77 | v|iv|v]|v|v|Vv]|Vv]| Vv Vv | Vv]|vVv]|yVv v v v v v Max. Power
Radiated
Spurious | n77 Worst Case viv|v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
4.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s OFDM)
were recorded in this report, and the worst modes of FR1 and LTE for simultaneous transmission were verified and
compliant.
Remark | 5. Test combination is EN-DC 66A-n77A.
6. All the radiated test cases were performed with Adapter 1 and USB Cable 2.
7. One representative bandwidth is selected to perform PAR and Frequency Stability
8.  During the preliminary test, both charging modes (Adapter mode and WPT client mode) were verified. It is determined
that the adaptor mode is the worst case for official test.
9. The n77 supports total 4 UL MIMO combinations: Ant6+Ant1, Ant6+Ant5, Ant2+Ant1, Ant2+Ant5 and the worst case

combination is determined during the preliminary test that Ant6+Ant1 is reported as worst case with Ant2+Ant5 RSE
check data.

2.2 Connection Diagram of Test System

<EUT with Adapter>
120WacikH0Hz
EUT
(Adapter)
EUT
(USB Cable)
EUT
System Simulator

TEL : 886-3-327-3456 Page Number 1 10 of 25
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<EUT with Earphone>

EUT

EUT T

{Type C Headszet)

Sy=stem Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name ([Model No. FCC ID Data Cable |Power Cord

1, |G Wireless Test Anritsu MT8000A N/A N/A Unshielded, 1.8 m
Platform

2. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

5G NR Band n77 Channel and Frequency List

BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 633334 -
100
Frequency - 3500.01 -
Channel 633000 633334 633666
%0 Frequency 3495 3500.01 3504.99
Channel 632668 633334 634000
%0 Frequency 3490.02 3500.01 3510
Channel 632334 633334 634332
0 Frequency 3485.01 3500.01 3514.98
Channel 632000 633334 634666
00 Frequency 3480 3500.01 3519.99
Channel 631668 633334 635000
>0 Frequency 3475.02 3500.01 3525
Channel 631334 633334 635332
0 Frequency 3470.01 3500.01 3529.98
Channel 631000 633334 635666
%0 Frequency 3465 3500.01 3534.99
Channel 647500 656000 664500
e Frequency 3712.5 3840 3967.5
Channel 630668 633334 636000
20 Frequency 3460.02 3500.01 3540
Channel 630500 633334 636166
15 Frequency 3457.5 3500.01 3542.49
Channel 630334 633334 636332
10 Frequency 3455.01 3500.01 3544.98
TEL : 886-3-327-3456 Page Number 1 12 of 25
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n77.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — L¢, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.

4. Measure and record the power level from the system simulator.

5. The MIMO mode is completely uncorrelated, so the directional gain is selected the

maximum gain among all antennas.

TEL : 886-3-327-3456 Page Number 1 14 of 25
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1 Description of Conducted Band Edge Measurement

27.53 (n)(2)

(2) For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside
the licensee's authorized bandwidth shall not exceed —13 dBm/MHz. Compliance with this paragraph
(n)(2) is based on the use of measurement instrumentation employing a resolution bandwidth of 1
megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the
licensee's frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of
the fundamental emission of the transmitter may be employed, but limited to a maximum of 200 kHz. In
the bands between 1 and 5 MHz removed from the licensee's frequency block, the minimum resolution
bandwidth for the measurement shall be 500 kHz. The emission bandwidth is defined as the width of
the signal between two points, one below the carrier center frequency and one above the carrier center

frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured.

3. For EBW < 20MHz, set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent
to the band edge.

4. For EBW >=20MHz,set RBW = 200kHz in the 1MHz band immediately outside and adjacent to
the band edge.

5. Between 1 ~5 MHz from the band edge, RBW=500 kHz was used.

6. Set spectrum analyzer with RMS detector.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

9. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.
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3.6 Conducted Spurious Emission

3.6.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10t harmonic.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &~ w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

10. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items

4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

Im .
I

]

1
Metal Full Soldered Ground Plane

=0 oo

System Simulator

For radiated test from 30MHz to 1GHz

=

Spectrum Analyzer / Receiver

B Antenna

Im

I
Metal Full Soldered Ground Plane

|

System Simulator

ool

Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

"I ” S Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Calg)ar:ietion Test Date Due Date Remark
Loop Antenna ggﬁ\?v:ri HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 '32%%%22%222; Sep. 19, 2023 (0?331?3%{)
Horn Antenna SCHV&’;‘(RZBE BBHA 9120 D | 9120D-02114 | 1GHz~18GHz | Aug. 09, 2022 %2%'%%’22%222; Aug. 08, 2023 (0§ggi$g?£Y)
Bilog Antenna | TESEQ o%g(%oz}i;%ﬁu 40103807 | 30MHz~1GHz | Apr. 24, 2022 %2%%%22%222; Apr. 23, 2023 (0§ggi$g?£Y)
BiogAntenna | Teseq | CPLETIO & | SRS | 30MHz-1GHz | Oct. 08, 2022 [ (5 ZHEET oct. 07, 2023 (0§ggi$g?£Y)
Hom Antenna | SCMVLR2BE | BBHA9120 D | 9120D-1212 | 1GHz-18GHz | Mar. 10, 2022 |P5% (% 20227} Mar. 09, 2023 (og{gﬂﬂ?ﬁv)
S o | SO TVeK OF| BBHAO170. | BBHA9170251 | 18GHZ-40GHz | Nov. 24, 2022 |55 O 0227 Now. 23, 2023 | (FaiION
SH';E;':”:“” SCHV&’:‘(RZBE BBHA 9170 |BBHA9170576 | 18GHz~40GHz | May 14, 2022 %2%‘_%%’22%22? May 13, 2023 (O?nggii?g?ﬁv)
Preamplifier |COM-POWER|  PA-103 161075 10MHz~1GHz | Mar. 23, 2022 %2%_%%’22%2; Mar. 22, 2023 (O?nggifgf’ﬁw
Preamplifier |  Aglient 84498 3008A02375 | 1GHz~26.5GHz | May 24, 2022 %2%_%%‘22%222; May 23, 2023 (0?3&?333\()
Preampiifier | S LR | e o oazg | EC1900249 | 1GHz-18GHz | Dec. 22,2021 2% O 2182 Dec. 21, 2022 (Og{gﬂj’gf’;\()
Preampiifir | S LR | e ora7g | EC1900249 | 1GHz-18GHz | Dec. 21,2022 |°5% 24 20225 Dec. 20, 2023 (Og{gﬂj’gf’;\()
Preamplifier EMEC EM18G40G 060715 | 18GHz~40GHz | Dec. 07, 2022 Ejzcn%zzz%zzz?: Dec. 06, 2023 (0§ggifg?£Y)
i%‘*af;g‘er? Keysight N9O10A | MY53470118 | 10Hz~44GHz | Jan. 12, 2022 %2%‘_%%’22%22? Jan. 11, 2023 (O?nggii?g?ﬁv)
RF Cable gﬂﬁﬁgg SUC%ZLEX MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 %2%_%%’22%2; Mar. 09, 2023 (O?nggifgf’ﬁw
RF Cable | SUineR | o roa | MY15539/4 | 30MHz~18GHz | Mar. 15, 2022 |20 0% 20827} Mar. 14, 2023 (O?nggifgf’}_ri‘\()
RECable | GUrmen | o roq . | MY15539/4 | 30MHz~18GHz | Dec. 20, 2022 | Jor 2% 2027 Dec. 19, 2023 | T2 )
RFcable | HUARRR | SUSon T | MYS8I7/4PE | 30MHz~18GHz | Mar. 10, 2022 | 75% O% 282 Mar. 09, 2023 (0?3&?3-0;\()
RF Cable | SUner | SUSsee | 0058/126E | 30MHz~18GHz | Dec. 20, 2022 P50 2% 29227 pec. 19, 2023 (o?gg?g?;v)
RF Cable gﬂﬁﬁfé; SUC%ZLEX 505134/2 | 30MHz~40GHz | Feb. 21, 2022 %féﬂ%éoozzz{ Feb. 20, 2023 (O?nggi?g_oﬁ\()
RF Cable | SUnNRR | o Crop | 50513422 | 30MHz~40GHz | Dec. 20, 2022 |P5% 2% 29227 pec. 19, 2023 <o§3ﬂi?§f’ﬁv)
RECable | GUrnen | o rop | 8039592 | 30MHz-40GHz | Mar. 08, 2022 | 2% O% 2825 War. 07, 2023 | TRARION
RECable | HUANRR | SUGop < | 80895372 | 30MHz-40GHz | Dec. 20, 2022 |°5% 20 205 Dec. 19, 2023 (0?3&?3-0;\()
ftor | Wainrign |so7s0 1000 sn2 | O7ECHEMEN | e 15,2022 060 05 2022 v 14,2020 | S
Filter Wainwright Ygg‘(l)(ozi%(_)%?g snz | PCMz LIPS gy 11, 2022 PEC O 202 . 10, 2023 (0?3&?3-0;\()
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Instrument | Brand Name Model No. Serial No. |Characteristics Calg)ar:ietion Test Date Due Date Remark
Filter Wainwright ﬂ?&gigsb%%?g SN1 e | Mar. 15, 2022 |5 (4 2022 Mar. 14, 2023 | (FEUIOR
Hygrometer | TECPEL | DTM-3038 | TP140325 N/A Nov. 07, 2022 '32%%%22%222; Nov. 06, 2023 (0?331?3%{)
AntennaMast | EMEC ~ |AM-BS-4500-B|  N/A 1m~4m NA (0o O S| A (0§ggi$g?£Y)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A szcn__%sé‘zz%zg N/A (og{gﬂﬂ?ﬁv)
Software Audic | o053 .| RK-000989 N/A NA | s Ses | VA | oo
';rg\%;arrgfsgf GW Instek | PSS-2005 | EL890001 |0V~64V :0A~6A| Sep. 29, 2022 r\jg\;.?é’zz%zg Sep. 28, 2023 %’ﬁ_ﬁi‘;
Hygrometer Testo 608-H11 34893241 NA Mar. 18,2022 "j‘;‘ﬁ%é%é? Mar. 17,2023 (CTOS&,;‘_ﬁf(‘;
Signal Analyzer ggm‘;g FSV3044 101048 10Hz~44GHz | May 05, 2022 “32‘3_2135;’22%22? May 04, 2023 (CTOJS’;_C:{%
Temperaure | ESPEC SH-641 92013720 | -40C ~80C | Sep. 07,2022 |"\OF 2% 292" sep. 06, 2023 (CTOJS’;_C:{%
B(al\;:asstjrtg;” Anritsu MT8821C | 6262116730 LTE Jun. 15, 2022 r\jc;\r/ﬁsé’zz%zg Jun. 14, 2023 (CTOJS’;_C:{%
B(al\;:asstjrtg;” Anritsu MT8000A | 6262134933 FR1 Jun. 13, 2022 N2 2% 28 un. 22, 2023 (CTOJS’;_C:{%
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 331 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.25 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 381 dB
Confidence of 95% (U = 2Uc(y)) )
TEL : 886-3-327-3456 Page Number 1 25 of 25
FAX : 886-3-328-4978 Issue Date : Mar. 07, 2023
Report Template No.: BU5-FG27Q Version 2.1 Report Version 1 02



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and EIRP

<Primary Antenna>

NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
10 1 1 2410 2412 2418
10 1 22 2413 24.01 24.03
10 12 6 24.16 2410 24 11
10 1 0 PIi2 BRSK 23.64 23.59 23.72
10 1 23 23.61 23.57 23.57
10 24 0 23.64 23.63 23.61
10 1 1 2413 24.08 2419 21.39 0.1377
10 1 22 2412 24.05 24.08
10 12 6 2412 24.10 2410

QPSK
10 1 0 23.10 23.06 23.24
10 1 23 23.09 23.05 23.05
10 24 0 23.10 23.09 23.13
10 1 1 16-QAM 23.15 23.19 23.26
10 1 1 64-QAM 21.65 21.61 21.71 20.46 0.1112
10 1 1 256-QAM 19.38 19.68 19.64
Limit EIRP < IW Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
15 1 1 2410 2411 24.35
15 1 36 23.97 24.02 24.07
15 18 9 24.16 2411 24.20

Pl/2 BPSK
15 1 0 23.64 23.61 23.82
15 1 37 23.47 23.54 23.56
15 36 0 23.55 23.64 23.73
15 1 1 2412 24.18 24.24 21.55 0.1429
15 1 36 24.01 24.07 24.02
15 18 9 24.16 2415 24.20
QPSK
15 1 0 23.15 23.15 23.44
15 1 37 23.01 23.04 23.06
15 36 0 23.18 23.14 23.21
15 1 1 16-QAM 23.21 23.28 23.28
15 1 1 64-QAM 21.72 21.65 21.78 20.48 0.1117
15 1 1 256-QAM 19.55 19.56 19.57
Limit EIRP < IW Result Pass
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NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
20 1 1 24.24 24.02 24.27
20 1 49 23.99 24.07 23.95
20 25 12 P12 BPSK 24.31 24.13 24.23
20 1 0 23.74 23.64 23.76
20 1 50 23.55 23.59 23.50
20 50 0 23.73 23.65 23.70
20 1 1 24.25 24.15 24.24 2151 0.1416
20 1 49 24.04 24.06 24.00
20 25 12 QPsK 24.23 24.15 24.21
20 1 0 23.21 23.17 23.26
20 1 50 23.01 23.09 23.00
20 50 0 23.23 23.11 23.19
20 1 1 16-QAM 23.26 23.20 23.27
20 1 1 64-QAM 21.65 21.68 21.70 20.47 0.1114
20 1 1 256-QAM 19.66 19.66 19.83

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
25 1 1 24.24 24.19 24.20
25 1 63 23.88 24.06 23.98
25 32 16 P12 BPSK 24.14 24.15 24.22
25 1 0 23.77 23.70 23.85
25 1 64 23.44 23.53 23.49
25 64 0 23.67 23.62 23.72
25 1 1 24.20 24.19 24.30 21.50 0.1413
25 1 63 23.92 24.07 23.92
25 32 16 QPsK 24.13 24.14 24.19
25 1 0 23.24 23.20 23.34
25 1 64 22.88 23.05 22.94
25 64 0 23.11 23.10 23.21
25 1 1 16-QAM 23.15 23.22 23.27
25 1 1 64-QAM 21.67 21.83 21.87 20.47 0.1114
25 1 1 256-QAM 19.55 19.56 19.61

Limit EIRP < 1W Result Pass
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NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
30 1 1 24.26 24.21 24.23
30 1 76 23.81 24.06 24.05
30 36 18 P12 BPSK 24.09 24.14 24.24
30 1 0 23.75 23.72 23.71
30 1 77 23.35 23.53 23.51
30 75 0 23.57 23.60 23.80
30 1 1 24.22 24.19 2417 21.46 0.1400
30 1 76 23.81 24.00 24.00
30 36 18 QPsK 24.07 24.12 24.26
30 1 0 23.20 23.19 23.20
30 1 77 22.79 22.96 23.00
30 75 0 23.04 23.14 23.27
30 1 1 16-QAM 23.40 23.50 23.28
30 1 1 64-QAM 21.61 21.86 21.70 20.70 0.1175
30 1 1 256-QAM 19.67 19.73 19.72

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
40 1 1 24.30 24.24 24.35
40 1 104 23.87 23.75 23.86
40 50 25 P12 BPSK 24.09 24.20 24.20
40 1 0 23.79 23.83 23.91
40 1 105 23.36 23.21 23.45
40 100 0 23.60 23.68 23.70
40 1 1 24.30 24.31 24.39 21.59 0.1442
40 1 104 23.84 23.82 23.91
40 50 25 QPsK 24.10 24.18 24.23
40 1 0 23.27 23.33 23.40
40 1 105 22.81 22.80 22.93
40 100 0 23.08 23.18 23.21
40 1 1 16-QAM 23.35 23.53 23.36
40 1 1 64-QAM 21.79 21.80 21.72 20.73 0.1183
40 1 1 256-QAM 19.62 19.72 19.75

Limit EIRP < 1W Result Pass
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NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
50 1 1 24.37 24.32 24.55
50 1 131 23.81 23.78 23.89
50 64 32 P12 BPSK 23.98 24.18 24.03
50 1 0 23.85 23.82 23.93
50 1 132 23.26 23.26 23.37
50 128 0 23.46 23.69 23.53
50 1 1 24.37 24.31 24.43 2175 0.1496
50 1 131 23.81 23.75 23.87
50 64 32 QPsK 23.97 24.19 24.05
50 1 0 23.31 23.28 23.39
50 1 132 22.82 22.73 22.80
50 128 0 22.94 23.15 23.04
50 1 1 16-QAM 23.53 23.29 23.54
50 1 1 64-QAM 21.94 21.72 21.95 20.74 0.1186
50 1 1 256-QAM 19.67 19.63 19.89

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
60 1 1 24.43 24.35 24.43
60 1 160 23.84 23.86 23.80
60 81 40 P12 BPSK 24.01 24.16 24.05
60 1 0 23.88 23.87 23.95
60 1 161 23.32 23.30 23.30
60 162 0 23.59 23.67 23.55
60 1 1 24.41 24.35 24.37 21.63 0.1436
60 1 160 23.82 23.80 23.76
60 81 40 QPsK 23.96 24.15 24.04
60 1 0 23.34 23.31 23.43
60 1 161 22.77 22.82 22.79
60 162 0 23.08 23.16 23.05
60 1 1 16-QAM 23.23 23.29 23.50
60 1 1 64-QAM 21.91 21.76 22.10 20.70 0.1175
60 1 1 256-QAM 19.76 19.60 19.79

Limit EIRP < 1W Result Pass
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NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
70 1 1 24.50 24.51 24.53
70 1 187 23.53 23.80 23.71
70 90 45 P12 BPSK 24.10 24.21 24.30
70 1 0 23.97 24.00 24.09
70 1 188 23.04 23.24 23.24
70 180 0 23.65 23.70 23.78
70 1 1 24.49 24.52 24.58 2178 0.1507
70 1 187 23.54 23.80 23.74
70 90 45 QPsK 24.14 24.23 24.30
70 1 0 23.48 23.54 23.55
70 1 188 22.54 22.79 22.73
70 180 0 23.13 23.22 23.27
70 1 1 16-QAM 23.63 23.40 23.70
70 1 1 64-QAM 22.01 21.99 22.18 20.90 0.123
70 1 1 256-QAM 19.93 20.03 19.80

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
80 1 1 24.63 24.62 24.59
80 1 215 23.76 23.77 23.71
80 108 54 P12 BPSK 24.19 24.18 24.27
80 1 0 24.15 24.22 24.07
80 1 216 23.25 23.29 23.22
80 216 0 23.65 23.68 23.80
80 1 1 24.60 24.70 24.53 21.50 0.1549
80 1 215 23.71 23.77 23.68
80 108 54 QPsK 24.05 24.20 24.29
80 1 0 23.58 23.74 23.46
80 1 216 22.73 22.76 22.69
80 216 0 23.16 23.20 23.27
80 1 1 16-QAM 23.77 23.80 23.52
80 1 1 64-QAM 22.10 22.20 22.12 21.00 0.1259
80 1 1 256-QAM 20.04 20.12 20.04

Limit EIRP < 1W Result Pass
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NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
90 1 1 24.74 24.74 24.87
90 1 243 23.75 23.65 23.72
90 120 60 PI2 BPSK 24.15 24.13 24.25
90 1 0 24.19 24.31 24.40
90 1 244 23.24 23.18 23.25
90 243 0 23.67 23.69 23.75
90 1 1 24.68 24.77 24.84 2207 0.1611
90 1 243 23.75 23.74 23.71
90 120 60 QPsK 24.18 24.19 24.24
90 1 0 23.77 23.77 23.85
90 1 244 22.75 22.70 22.70
90 243 0 23.14 23.20 23.25
90 1 1 16-QAM 23.87 23.87 24.14
90 1 1 64-QAM 22.29 22.25 22.26 21.34 0.1361
90 1 1 256-QAM 20.06 20.44 20.13

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
100 1 1 - 24.41 -
100 1 271 - 24.17 -
100 135 67 PI2 BPSK - 24.17 -
100 1 0 - 23.81 -
100 1 272 - 23.65 -
100 270 0 - 23.73 -
100 y y - 54.40 - 21.61 0.1449
100 1 271 - 24.11 -
100 135 67 QPsK - 24.24 -
100 1 0 - 23.39 -
100 1 272 - 23.15 -
100 270 0 - 23.20 -
100 1 1 16-QAM - 23.68 -
100 1 1 64-QAM - 21.95 - 20.88 0.1225
100 1 1 256-QAM - 19.72 -

Limit EIRP < 1W Result Pass
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NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
10 1 1 25.89 25.82 25.94
10 1 22 25.96 25.90 25.82
10 12 6 P12 BPSK 26.01 25.89 25.82
10 1 0 24.42 24.34 24.45
10 1 23 24.37 24.41 24.30
10 24 0 25.44 25.37 25.30
10 1 1 25.87 25.86 25.92 2321 0.2094
10 1 22 25.92 25.87 25.89
10 12 6 QPsK 25.89 25.87 25.82
10 1 0 24.38 24.35 24.40
10 1 23 24.40 24.35 24.32
10 24 0 24.95 24.92 24.83
10 1 1 16-QAM 24.89 25.01 24.73
10 1 1 64-QAM 23.44 23.23 23.26 22.21 0.1663
10 1 1 256-QAM 23.32 21.28 23.38

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
15 1 1 25.94 25.91 25.96
15 1 36 25.84 25.98 25.79
15 18 9 P12 BPSK 26.00 25.91 25.87
15 1 0 24.45 24.40 24.43
15 1 37 24.45 24.45 24.26
15 36 0 25.46 25.40 25.31
15 1 1 25.92 25.91 25.95 23.20 0.2089
15 1 36 25.88 25.94 25.78
15 18 9 QPsK 25.98 25.91 25.84
15 1 0 24.46 24.32 24.45
15 1 37 24.36 24.42 24.26
15 36 0 24.97 24.82 24.86
15 1 1 16-QAM 24.94 25.02 25.04
15 1 1 64-QAM 23.42 23.56 23.40 22.24 0.1675
15 1 1 256-QAM 21.34 21.32 21.33

Limit EIRP < 1W Result Pass

Al-210f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
20 1 1 25.91 25.80 25.96
20 1 49 25.88 25.93 25.81
20 25 12 P12 BPSK 26.01 25.91 25.88
20 1 0 24.37 24.31 24.46
20 1 50 24.29 24.40 24.24
20 50 0 25.50 25.38 24.88
20 1 1 25.96 25.86 25.89 23.24 0.2109
20 1 49 25.87 25.96 25.73
20 25 12 QPsK 26.04 25.91 25.87
20 1 0 24.45 24.34 24.43
20 1 50 24.38 24.45 24.20
20 50 0 25.02 24.89 24.89
20 1 1 16-QAM 25.02 24.86 25.03
20 1 1 64-QAM 23.43 23.31 23.46 22.23 0.1671
20 1 1 256-QAM 21.37 21.38 21.29

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
25 1 1 26.01 25.92 26.03
25 1 63 25.83 25.99 25.68
25 32 16 P12 BPSK 25.95 25.93 25.89
25 1 0 24.44 24.44 24.57
25 1 64 24.29 24.45 24.18
25 64 0 25.36 2542 25.32
25 1 1 25.93 25.93 26.02 23.23 0.2104
25 1 63 25.81 26.02 25.67
25 32 16 QPsK 25.94 25.93 25.87
25 1 0 24.43 24.43 24.54
25 1 64 24.27 24.51 24.21
25 64 0 24.96 24.90 24.91
25 1 1 16-QAM 25.26 24.85 25.10
25 1 1 64-QAM 23.57 23.35 23.75 22.46 0.1762
25 1 1 256-QAM 21.43 21.26 21.54

Limit EIRP < 1W Result Pass

Al-220f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
30 1 1 26.01 25.95 25.94
30 1 76 25.74 26.04 25.84
30 36 18 P12 BPSK 25.94 25.95 25.96
30 1 0 24.46 24.40 24.38
30 1 77 2417 24.45 24.25
30 75 0 2542 25.44 25.51
30 1 1 26.02 25.95 25.88 23.24 0.2109
30 1 76 25.70 26.03 25.82
30 36 18 QPsK 25.93 25.91 25.96
30 1 0 24.52 24.44 24.39
30 1 77 24.19 24.48 24.22
30 75 0 24.90 24.93 24.98
30 1 1 16-QAM 25.27 25.01 25.02
30 1 1 64-QAM 23.48 23.38 23.51 247 0.1766
30 1 1 256-QAM 21.39 21.32 21.32

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
40 1 1 25.97 25.97 26.07
40 1 104 25.70 25.74 25.66
40 50 25 P12 BPSK 25.91 25.94 25.97
40 1 0 24.43 24.43 24.55
40 1 105 2417 24.26 24.06
40 100 0 25.37 25.43 25.43
40 1 1 26.01 25.94 26.12 23.32 0.2148
40 1 104 25.77 25.74 25.66
40 50 25 QPsK 25.92 25.93 25.92
40 1 0 24.48 24.48 24.60
40 1 105 24.21 24.21 24.14
40 100 0 24.92 24.92 24.93
40 1 1 16-QAM 24.92 25.05 25.12
40 1 1 64-QAM 23.46 23.60 23.71 22.32 0.1706
40 1 1 256-QAM 21.47 21.33 21.52

Limit EIRP < 1W Result Pass

Al-230f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
50 1 1 26.10 25.91 26.07
50 1 131 25.72 25.62 25.53
50 64 32 P12 BPSK 25.79 25.96 25.78
50 1 0 24.62 24.40 24.56
50 1 132 24.20 24.13 24.05
50 128 0 25.32 25.45 25.22
50 1 1 26.08 25.87 26.04 23.30 0.2138
50 1 131 25.68 25.62 25.53
50 64 32 QPsK 25.80 25.98 25.77
50 1 0 24.58 24.38 24.55
50 1 132 24.16 24.11 23.99
50 128 0 24.79 24.92 24.73
50 1 1 16-QAM 25.21 24.96 25.03
50 1 1 64-QAM 23.52 23.49 23.50 22.41 0.1742
50 1 1 256-QAM 21.52 21.35 21.61

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
60 1 1 26.06 25.95 25.96
60 1 160 25.87 25.75 25.57
60 81 40 P12 BPSK 25.87 25.89 25.77
60 1 0 24.55 24.43 24.58
60 1 161 24.34 24.29 24.08
60 162 0 25.44 25.40 25.21
60 1 1 26.11 25.92 25.89 23.31 0.2143
60 1 160 25.89 25.74 25.56
60 81 40 QPsK 25.78 25.93 25.75
60 1 0 24.62 24.48 24.46
60 1 161 24.37 24.26 24.06
60 162 0 24.91 24.93 24.74
60 1 1 16-QAM 25.12 24.93 24.96
60 1 1 64-QAM 23.62 23.49 23.55 22.32 0.1706
60 1 1 256-QAM 21.43 21.37 21.28

Limit EIRP < 1W Result Pass

Al-240f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
70 1 1 26.10 25.94 25.97
70 1 187 25.55 25.59 25.58
70 90 45 P12 BPSK 25.90 26.02 25.94
70 1 0 24.59 24.47 24.46
70 1 188 24.00 24.02 2412
70 180 0 25.39 25.51 25.50
70 1 1 26.15 26.01 25.98 23.35 0.2163
70 1 187 25.58 25.59 25.62
70 90 45 QPsK 25.91 26.04 26.08
70 1 0 24.65 24.50 24.48
70 1 188 24.04 24.04 24.14
70 180 0 24.92 24.98 25.01
70 1 1 16-QAM 25.06 25.05 25.23
70 1 1 64-QAM 23.70 23.59 23.52 22.43 0.175
70 1 1 256-QAM 21.61 21.59 21.44

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
80 1 1 26.07 26.03 25.99
80 1 215 25.72 25.53 25.52
80 108 54 P12 BPSK 25.84 26.01 26.02
80 1 0 24.51 24.59 24.57
80 1 216 24.14 24.03 24.02
80 216 0 25.35 25.49 25.45
80 1 1 26.06 26.00 26.05 2327 0.2123
80 1 215 25.62 25.56 25.56
80 108 54 QPsK 25.93 25.97 25.98
80 1 0 24.46 24.55 24.43
80 1 216 2417 24.04 24.06
80 216 0 24.91 24.98 25.05
80 1 1 16-QAM 24.94 25.18 24.96
80 1 1 64-QAM 23.70 23.50 23.35 22.38 0.1730
80 1 1 256-QAM 21.49 21.62 21.59

Limit EIRP < 1W Result Pass

Al-250f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
90 1 1 26.20 26.25 26.17
90 1 243 25.56 25.52 25.62
90 120 60 PI2 BPSK 25.96 25.90 25.95
90 1 0 24.69 24.71 24.69
90 1 244 24.03 23.97 24.08
90 243 0 25.43 25.30 2542
90 1 1 26.15 26.25 26.20 2345 0.2213
90 1 243 25.47 25.49 25.63
90 120 60 QPsK 25.91 25.90 25.99
90 1 0 24.74 24.70 24.72
90 1 244 24.05 24.02 2412
90 243 0 24.92 24.94 24.90
90 1 1 16-QAM 25.11 25.22 25.37
90 1 1 64-QAM 23.66 23.60 23.72 22.57 0.1807
90 1 1 256-QAM 21.70 21.72 21.71

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.8 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
100 1 1 - 25.77 -
100 1 271 - 25.97 -
100 135 67 PI2 BPSK - 25.97 -
100 1 0 - 24.37 -
100 1 272 - 24.56 -
100 270 0 - 25.41 -
100 y y - 5576 - 23.18 0.2080
100 1 271 - 25.98 -
100 135 67 QPsK - 25.97 -
100 1 0 - 24.32 -
100 1 272 - 24.52 -
100 270 0 - 24,92 -
100 1 1 16-QAM - 24.78 -
100 1 1 64-QAM - 23.37 - 21.98 0.1578
100 1 1 256-QAM - 21.27 -

Limit EIRP < 1W Result Pass

Al-260f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

<ASDIV Antenna>
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
10 1 1 23.64 24.18 24.46
10 1 22 23.58 24.20 24.41
10 12 6 P12 BPSK 23.63 24.33 24.45
10 1 0 23.14 23.70 23.91
10 1 23 23.04 23.77 23.84
10 24 0 23.15 23.82 23.90
10 1 1 23.68 24.21 24.48 22.02 0.1592
10 1 22 23.56 24.30 24.32
10 12 6 QPsK 23.64 24.31 24 .42
10 1 0 22.68 23.15 23.39
10 1 23 22.58 23.21 23.34
10 24 0 22.64 23.30 23.40
10 1 1 16-QAM 22.71 23.31 23.37
10 1 1 64-QAM 21.10 21.66 22.10 20.91 0.1233
10 1 1 256-QAM 19.14 19.65 19.78

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
15 1 1 23.67 24.26 24.40
15 1 36 23.51 24.29 24.30
15 18 9 P12 BPSK 23.69 24.40 24.36
15 1 0 23.27 23.82 23.90
15 1 37 23.05 23.80 23.85
15 36 0 23.18 23.92 23.87
15 1 1 23.73 24.26 24 .42 21.96 0.1570
15 1 36 23.53 24.30 24.38
15 18 9 QPsK 23.69 24.40 24.37
15 1 0 22.74 23.24 2342
15 1 37 22.51 23.24 23.36
15 36 0 22.67 23.39 23.36
15 1 1 16-QAM 22.80 23.24 23.37
15 1 1 64-QAM 21.32 21.74 21.81 20.91 0.1233
15 1 1 256-QAM 19.13 19.71 20.00

Limit EIRP < 1W Result Pass

Al-310f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
20 1 1 23.79 24.22 24.51
20 1 49 23.53 24.08 24.36
20 25 12 P12 BPSK 23.69 24.40 24.39
20 1 0 23.33 23.82 23.95
20 1 50 23.06 23.62 23.86
20 50 0 23.19 23.89 23.87
20 1 1 23.80 24.28 24.41 22.05 0.1603
20 1 49 23.55 24.14 24.35
20 25 12 QPsK 23.70 24 .42 24.38
20 1 0 22.82 23.29 23.40
20 1 50 22.53 23.10 23.33
20 50 0 22.67 23.38 23.32
20 1 1 16-QAM 23.01 23.32 23.52
20 1 1 64-QAM 21.25 21.61 21.92 21.06 0.1276
20 1 1 256-QAM 19.21 19.66 19.90

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
25 1 1 23.85 24.23 24.50
25 1 63 23.41 24.10 24.31
25 32 16 P12 BPSK 23.67 24.41 24.38
25 1 0 23.35 24.01 23.97
25 1 64 22.91 23.57 23.79
25 64 0 23.17 23.90 23.85
25 1 1 23.81 24.50 24.42 22.04 0.1600
25 1 63 23.37 24.12 24.29
25 32 16 QPsK 23.67 24 .42 24.33
25 1 0 22.84 23.48 23.42
25 1 64 22.39 23.09 23.26
25 64 0 22.66 23.39 23.34
25 1 1 16-QAM 22.95 23.60 23.49
25 1 1 64-QAM 21.35 22.00 21.95 21.14 0.1300
25 1 1 256-QAM 19.25 19.92 19.75

Limit EIRP < 1W Result Pass

Al-320f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
30 1 1 23.83 24.50 24.29
30 1 76 23.34 24.01 24.24
30 36 18 PI2 BPSK 23.62 24.46 24.40
30 1 0 23.34 24.07 23.87
30 1 77 22.85 23.56 23.82
30 75 0 23.06 23.93 23.92
30 1 1 23.87 24.27 24.32 22.04 0.1600
30 1 76 23.36 24.04 24.32
30 36 18 QPsK 23.63 24.44 24.39
30 1 0 22.77 23.56 23.35
30 1 77 22.30 23.07 23.32
30 75 0 22.61 2342 23.38
30 1 1 16-QAM 22.63 23.63 23.24
30 1 1 64-QAM 21.30 22.05 21.75 21.17 0.1309
30 1 1 256-QAM 19.29 20.04 19.77

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
40 1 1 23.89 24.34 24.44
40 1 104 23.48 24.00 24.29
40 50 25 PI2 BPSK 23.61 24,52 24.40
40 1 0 23.38 24.11 23.96
40 1 105 22.99 23.40 23.76
40 100 0 23.17 23.92 23.89
40 1 1 23.85 24.36 24.44 22.06 0.1607
40 1 104 23.48 23.89 24.20
40 50 25 QPsK 23.62 24.45 24.39
40 1 0 22.85 23.57 23.43
40 1 105 22.44 22.88 23.18
40 100 0 22.63 23.41 23.36
40 1 1 16-QAM 22.84 23.64 23.50
40 1 1 64-QAM 21.33 22.14 22.00 21.18 0.1312
40 1 1 256-QAM 19.35 20.00 19.91

Limit EIRP < 1W Result Pass

Al-330f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
50 1 1 23.95 24.40 24.23
50 1 131 23.40 23.82 24.06
50 64 32 P12 BPSK 23.47 24 .42 24.19
50 1 0 23.42 23.98 24.16
50 1 132 22.85 23.36 23.64
50 128 0 22.97 23.92 23.70
50 1 1 23.85 24.45 24.33 21.99 0.1581
50 1 131 23.37 23.86 24.13
50 64 32 QPsK 23.47 24 .42 24.19
50 1 0 22.87 23.47 23.65
50 1 132 22.31 22.85 23.21
50 128 0 22.48 23.37 23.20
50 1 1 16-QAM 22.76 23.44 23.81
50 1 1 64-QAM 21.53 21.97 22.39 21.35 0.1365
50 1 1 256-QAM 19.37 20.02 20.09

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
60 1 1 23.99 24.50 24.34
60 1 160 23.14 23.92 24.06
60 81 40 P12 BPSK 23.61 24 .42 24.25
60 1 0 23.48 23.98 24.06
60 1 161 22.64 23.40 23.59
60 162 0 23.17 23.83 23.72
60 1 1 23.97 24.48 24.50 22.04 0.1600
60 1 160 23.16 23.89 24.05
60 81 40 QPsK 23.52 24.37 24.20
60 1 0 22.98 23.47 23.53
60 1 161 22.08 22.87 23.05
60 162 0 22.66 23.34 23.26
60 1 1 16-QAM 23.17 2342 23.52
60 1 1 64-QAM 21.51 22.15 22.08 21.06 0.1276
60 1 1 256-QAM 19.34 20.07 19.92

Limit EIRP < 1W Result Pass

Al-340f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
70 1 1 24.08 24 .42 24.30
70 1 187 23.05 23.91 24.02
70 90 45 P12 BPSK 23.75 24.43 24.34
70 1 0 23.61 24.26 24.33
70 1 188 22.54 23.40 23.60
70 180 0 23.24 23.91 23.85
70 1 1 24.07 24.34 24.30 21.99 0.1581
70 1 187 23.02 23.82 24.00
70 90 45 QPsK 23.72 24.45 24.33
70 1 0 23.07 23.67 23.83
70 1 188 22.02 22.83 23.05
70 180 0 22.70 23.40 23.31
70 1 1 16-QAM 22.96 23.69 24.04
70 1 1 64-QAM 21.42 22.20 22.30 21.58 0.1439
70 1 1 256-QAM 19.44 20.15 20.14

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
80 1 1 24.23 24.29 24.41
80 1 215 23.20 23.88 24.00
80 108 54 P12 BPSK 23.56 24 .42 24.32
80 1 0 23.74 24.37 24.23
80 1 216 22.68 23.39 23.47
80 216 0 23.11 23.92 23.82
80 1 1 24.21 24.34 24.31 21.96 0.1570
80 1 215 23.17 23.87 23.98
80 108 54 QPsK 23.63 24 .42 24.28
80 1 0 23.20 3.88 23.64
80 1 216 22.15 22.82 22.93
80 216 0 22.54 23.41 23.29
80 1 1 16-QAM 23.25 23.88 23.83
80 1 1 64-QAM 21.67 22.34 22.29 21.42 0.1387
80 1 1 256-QAM 19.55 20.28 20.12

Limit EIRP < 1W Result Pass

Al-350f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
90 1 1 24.37 24.27 24.37
90 1 243 23.29 24.06 23.85
90 120 60 PI2 BPSK 23.60 24.52 24.52
90 1 0 23.86 24 .42 24.45
90 1 244 22.74 23.46 23.42
90 243 0 23.10 23.91 23.91
90 1 1 24.28 24.34 24.41 22.06 0.1607
90 1 243 23.17 23.93 23.90
90 120 60 QPsK 23.59 24.41 24.41
90 1 0 23.31 24.00 23.95
90 1 244 22.18 22.96 22.93
90 243 0 22.59 23.47 23.42
90 1 1 16-QAM 23.47 23.93 23.87
90 1 1 64-QAM 21.86 22.54 22.48 21.47 0.1403
90 1 1 256-QAM 19.84 20.47 20.37

Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
100 1 1 - 24.35 -
100 1 271 - 24.40 -
100 135 67 PI2 BPSK - 24.45 -
100 1 0 - 24.21 -
100 1 272 - 23.91 -
100 270 0 - 23.90 -
100 y y - 4,37 - 21.99 0.1581
100 1 271 - 24.41 -
100 135 67 QPsK - 24.44 -
100 1 0 - 23.58 -
100 1 272 - 23.41 -
100 270 0 - 23.47 -
100 1 1 16-QAM - 23.61 -
100 1 1 64-QAM - 22.02 - 21.15 | 0.1303
100 1 1 256-QAM - 20.11 -

Limit EIRP < 1W Result Pass

Al-360f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
10 1 1 24.86 25.34 25.41
10 1 22 24.83 25.53 25.40
10 12 6 P12 BPSK 24.83 25.54 25.46
10 1 0 23.35 23.86 23.87
10 1 23 23.29 24.03 23.95
10 24 0 24.30 25.05 24.96
10 1 1 24.85 25.32 25.38 23.10 0.2042
10 1 22 24.78 25.56 25.48
10 12 6 QPsK 24.84 25.52 25.47
10 1 0 23.34 23.87 23.90
10 1 23 23.28 24.07 24.00
10 24 0 23.81 24.55 24.47
10 1 1 16-QAM 23.88 24.20 24.28
10 1 1 64-QAM 22.52 22.75 23.10 21.82 0.1521
10 1 1 256-QAM 20.14 20.70 20.91

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
15 1 1 24.81 25.28 25.32
15 1 36 24.66 25.43 25.43
15 18 9 P12 BPSK 24.80 25.51 25.40
15 1 0 23.26 23.72 23.83
15 1 37 23.14 23.90 23.91
15 36 0 24.34 24.99 24.89
15 1 1 24.85 25.30 2542 23.06 0.2023
15 1 36 24.70 25.52 25.50
15 18 9 QPsK 24.85 25.52 25.36
15 1 0 23.32 23.83 23.87
15 1 37 23.18 23.98 23.93
15 36 0 24.45 24.48 24.37
15 1 1 16-QAM 24.36 24.09 24.51
15 1 1 64-QAM 22.95 22.72 22.72 22.05 0.1603
15 1 1 256-QAM 20.24 20.79 20.94

Limit EIRP < 1W Result Pass

Al-410f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
20 1 1 24.84 25.32 25.44
20 1 49 24.89 25.36 2542
20 25 12 PI2 BPSK 24.87 25.54 25.39
20 1 0 23.35 23.88 23.95
20 1 50 23.20 23.84 23.93
20 50 0 24.35 25.03 24.88
20 1 1 24.91 25.30 25.49 23.14 0.2061
20 1 49 24.71 25.36 25.48
20 25 12 QPsK 24.84 25.60 25.27
20 1 0 23.39 23.80 23.84
20 1 50 23.19 23.84 23.85
20 50 0 23.84 24.53 24.34
20 1 1 16-QAM 23.87 24.27 24.31
20 1 1 64-QAM 22.35 22.88 22.90 21.85 0.1531
20 1 1 256-QAM 20.37 20.90 20.89

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
25 1 1 24.87 25.48 25.49
25 1 63 24.58 25.38 25.45
25 32 16 PI2 BPSK 24.72 25.46 25.36
25 1 0 23.35 23.98 24.02
25 1 64 23.05 23.82 23.95
25 64 0 24.22 24.96 24.86
25 1 1 24.89 25.54 25.50 23.08 0.2032
25 1 63 24.58 25.33 25.27
25 32 16 QPsK 24.78 25.47 25.31
25 1 0 23.39 24.01 23.92
25 1 64 23.08 23.84 23.83
25 64 0 23.73 24.50 24.33
25 1 1 16-QAM 23.92 24.53 24.34
25 1 1 64-QAM 22.37 23.02 22.66 22.07 0.1611
25 1 1 256-QAM 20.25 21.18 21.07

Limit EIRP < 1W Result Pass

Al-420f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
30 1 1 24.65 25.30 25.23
30 1 76 24.30 25.06 25.32
30 36 18 P12 BPSK 24.55 25.33 25.33
30 1 0 23.20 23.85 23.72
30 1 77 22.81 23.65 23.86
30 75 0 24.02 24.75 24.83
30 1 1 24.71 25.34 25.27 2292 0.1959
30 1 76 24.30 25.12 25.38
30 36 18 QPsK 24.55 25.34 25.34
30 1 0 23.12 23.76 23.73
30 1 77 22.75 23.55 23.88
30 75 0 23.54 24.31 24.32
30 1 1 16-QAM 23.72 24.40 24.34
30 1 1 64-QAM 22.12 22.77 22.70 21.94 0.1563
30 1 1 256-QAM 20.14 20.81 20.55

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
40 1 1 24.70 25.26 25.26
40 1 104 24.50 24.94 25.15
40 50 25 P12 BPSK 24.56 25.31 25.21
40 1 0 23.23 23.80 23.78
40 1 105 22.98 23.46 23.66
40 100 0 24.05 24.81 24.75
40 1 1 24.73 25.29 25.29 2289 0.1945
40 1 104 24.53 25.01 25.18
40 50 25 QPsK 24.60 25.35 25.22
40 1 0 23.19 23.82 23.83
40 1 105 22.03 23.45 23.68
40 100 0 23.60 24.34 24.24
40 1 1 16-QAM 23.74 24.29 24.37
40 1 1 64-QAM 22.12 22.64 22.92 21.91 0.1552
40 1 1 256-QAM 20.12 20.71 20.65

Limit EIRP < 1W Result Pass

Al-430f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
50 1 1 24.83 25.19 25.52
50 1 131 24.50 24.93 25.07
50 64 32 P12 BPSK 24.45 25.35 25.15
50 1 0 23.27 23.73 24.00
50 1 132 22.95 23.40 23.56
50 128 0 23.92 24.84 24.58
50 1 1 24.79 25.19 25.47 23.06 0.2023
50 1 131 24.48 24.94 25.05
50 64 32 QPsK 24.44 25.34 25.07
50 1 0 23.32 23.72 23.99
50 1 132 23.00 23.43 23.49
50 128 0 23.47 24.27 24.06
50 1 1 16-QAM 23.82 24.24 24.57
50 1 1 64-QAM 22.26 22.72 22.98 22.11 0.1626
50 1 1 256-QAM 20.36 20.50 20.91

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
60 1 1 24.86 25.23 25.22
60 1 160 24.40 25.00 25.06
60 81 40 P12 BPSK 24.52 25.37 25.14
60 1 0 23.34 23.73 23.80
60 1 161 22.86 23.45 23.57
60 162 0 2417 24.76 24.62
60 1 1 24.85 25.26 25.21 2291 0.1954
60 1 160 24.45 25.00 25.05
60 81 40 QPsK 24.52 25.28 25.13
60 1 0 23.45 23.74 23.73
60 1 161 22.94 23.50 23.56
60 162 0 23.67 24.22 2412
60 1 1 16-QAM 23.84 24.00 24.23
60 1 1 64-QAM 22.12 22.70 22.59 21.77 0.1503
60 1 1 256-QAM 20.29 20.53 20.69

Limit EIRP < 1W Result Pass

Al-440f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
70 1 1 24.91 25.37 2543
70 1 187 2417 24.94 25.15
70 90 45 P12 BPSK 24.62 25.32 25.24
70 1 0 23.45 23.90 23.96
70 1 188 22.69 23.46 23.72
70 180 0 24.15 24.75 24.70
70 1 1 24.59 25.37 25.40 2257 0.1982
70 1 187 24.18 24.96 25.16
70 90 45 QPsK 24.64 25.31 25.24
70 1 0 23.40 23.91 23.93
70 1 188 22.67 23.45 23.64
70 180 0 23.65 24.27 24.22
70 1 1 16-QAM 24.00 24.46 24.38
70 1 1 64-QAM 22.25 22.78 23.07 22.00 0.1585
70 1 1 256-QAM 20.15 20.83 20.69

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
80 1 1 24.86 25.47 25.31
80 1 215 24.34 24.95 25.07
80 108 54 P12 BPSK 24.50 25.35 25.21
80 1 0 23.40 24.00 23.83
80 1 216 22.82 22.96 23.58
80 216 0 23.90 24.75 24.64
80 1 1 24.85 2542 25.27 23.01 0.2000
80 1 215 24.33 24.85 25.05
80 108 54 QPsK 24.48 25.32 25.21
80 1 0 23.36 23.99 23.91
80 1 216 22.79 22.95 23.59
80 216 0 23.51 24.29 24.18
80 1 1 16-QAM 24.09 24.45 24.33
80 1 1 64-QAM 22.24 22.93 22.74 21.99 0.1581
80 1 1 256-QAM 20.31 20.81 20.62

Limit EIRP < 1W Result Pass

Al-450f6



SPORTON LAB. FCC RADIO TEST REPORT

Report No. : FG262403-04E

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
90 1 1 24.93 25.51 25.47
90 1 243 24.15 24.96 25.12
90 120 60 P12 BPSK 24.50 25.34 25.33
90 1 0 23.40 24.10 24.00
90 1 244 22.65 23.53 23.67
90 243 0 23.93 24.74 24.78
90 1 1 24.94 25.55 25.45 23.09 0.2037
90 1 243 24.20 24.98 25.00
90 120 60 QPsK 24.45 25.31 25.34
90 1 0 23.45 24.09 24.00
90 1 244 22.69 23.54 23.61
90 243 0 23.45 24.27 24.31
90 1 1 16-QAM 24.07 24.46 24.45
90 1 1 64-QAM 22.42 23.05 22.98 22.00 0.1585
90 1 1 256-QAM 20.49 21.07 20.87

Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -2.46 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
100 1 1 - 25.12 -
100 1 271 - 25.40 -
100 135 67 P12 BPSK - 25.32 -
100 1 0 - 23.71 -
100 1 272 - 23.94 -
100 270 0 - 24.79 -
100 y y - 5511 - 22.94 0.1968
100 1 271 - 25.40 -
100 135 67 QPsK - 25.31 -
100 1 0 - 23.62 -
100 1 272 - 24.00 -
100 270 0 - 24.31 -
100 1 1 16-QAM - 24.19 -
100 1 1 64-QAM - 22.81 - 21.73 | 0.1489
100 1 1 256-QAM - 20.64 -

Limit EIRP < 1W Result Pass

Al-460f6



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG262403-04E

<MIMO Antenna>

NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
10 1 1 22.74 | 2285 | 22.79 | 22.88 | 22.93 | 23.09 | 25.82 | 25.90 | 25.95
10 1 22 22.87 | 22.84 | 22.69 | 22.80 | 23.04 | 23.34 | 25.85 | 25.95 | 26.04
10 12 6 22.87 | 22.79 | 22.70 | 22.83 | 23.08 | 23.23 | 25.86 | 25.95 | 25.98
10 1 0 sk 20.87 | 20.81 | 20.75 | 20.87 | 20.79 | 21.13 | 23.88 | 23.81 | 23.95 232410211
10 1 23 20.86 | 20.78 | 20.65 | 20.76 | 20.98 | 21.30 | 23.82 | 23.89 | 24.00
10 24 0 21.38 | 21.28 | 21.20 | 21.41 | 21.56 | 21.74 | 24.41 | 24.43 | 24.49
10 1 1 16-QAM | 22.24 | 22.33 | 22.16 | 22.50 | 22.51 | 22.47 | 25.38 | 25.43 | 25.33
10 1 1 64-QAM | 20.69 | 20.79 | 20.91 | 21.07 | 20.92 | 21.08 | 23.89 | 23.87 | 24.01 | 22.63 | 0.183
10 1 1 256-QAM( 17.52 | 17.88 | 17.71 | 17.75 | 17.83 | 18.13 | 20.65 | 20.87 | 20.94
Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
15 1 1 22.85 | 22.73 | 22.74 | 22.93 | 22.85 | 23.06 | 25.90 | 25.80 | 25.91
15 1 36 22.75 | 22.80 | 22.13 | 22.80 | 23.03 | 22.77 | 25.79 | 25.93 | 25.47
15 19 9 22.91 | 22.86 | 22.21 | 22.94 | 23.02 | 22.52 | 25.94 | 25.95 | 25.38
15 1 0 apsK 20.86 | 20.80 | 20.81 | 20.80 | 20.86 | 21.03 | 23.84 | 23.84 | 23.93 23.15  0.207
15 1 37 20.80 | 20.77 | 20.61 | 20.74 | 20.98 | 21.29 | 23.78 | 23.89 | 23.97
15 38 0 21.36 | 21.29 | 21.21 | 21.36 | 21.55 | 21.60 | 24.37 | 24.43 | 24.42
15 1 1 16-QAM | 22.38 | 22.27 | 22.13 | 22.56 | 22.34 | 22.37 | 25.48 | 25.32 | 25.26
15 1 1 64-QAM| 20.98 | 20.68 | 20.64 | 21.03 | 20.91 | 21.00 | 24.02 | 23.81 | 23.83 | 22.68 | 0.185
15 1 1 256-QAM( 17.79 | 17.43 | 17.60 | 17.92 | 17.58 | 18.11 | 20.87 | 20.52 | 20.87
Limit EIRP < 1W Result Pass

Al-510f6



somonias. FCC RADIO TEST REPORT Report No. : FG262403-04E
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
20 1 1 2293 | 22.88 | 22.86 | 23.06 | 22.91 | 22.94 | 26.01 | 25.91 | 25.91
20 1 49 22.93 | 22.90 | 22.68 | 22.82 | 23.01 | 23.16 | 25.89 | 25.97 | 25.94
20 25 12 2298 | 22.84 | 22.75 | 22.91 | 23.08 | 22.94 | 25.96 | 25.97 | 25.86
20 1 0 arsK 20.91 | 20.85 | 20.78 | 21.04 | 20.78 | 20.84 | 23.99 | 23.83 | 23.82 2321 (0:209
20 1 50 20.80 | 20.84 | 20.62 | 20.80 | 20.95 | 21.17 | 23.81 | 23.91 | 23.91
20 51 0 2143 | 21.27 | 21.26 | 21.32 | 21.52 | 21.49 | 24.39 | 24.41 | 24.39
20 1 1 16-QAM | 22.42 | 22.31 | 22.46 | 22.51 | 22.40 | 22.51 | 25.48 | 25.37 | 25.50
20 1 1 64-QAM| 20.94 | 20.91 | 20.92 | 20.93 | 20.81 | 20.90 | 23.95 | 23.87 | 23.92 | 22.70 | 0.186
20 1 1 256-QAM( 17.82 | 17.82 | 17.78 | 18.02 | 17.83 | 17.88 | 20.93 | 20.84 | 20.84
Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
25 1 1 2298 | 22.86 | 22.87 | 23.12 | 22.94 | 22.94 | 26.06 | 25.91 | 25.92
25 1 63 22.72 | 22.90 | 22.56 | 22.70 | 22.88 | 23.07 | 25.72 | 25.90 | 25.83
25 33 16 22.86 | 22.84 | 22.78 | 22.95 | 23.05 | 22.89 | 25.92 | 25.96 | 25.85
25 1 0 arsK 20.90 | 20.87 | 20.90 | 21.13 | 20.89 | 20.89 | 24.03 | 23.89 | 23.91 2326 0212
25 1 64 20.70 | 20.85 | 20.53 | 20.65 | 20.90 | 21.01 | 23.69 | 23.89 | 23.79
25 65 0 21.38 | 21.34 | 21.31 | 2145 | 21.55 | 21.40 | 24.43 | 24.46 | 24.37
25 1 1 16-QAM | 22.21 | 22.08 | 22.21 | 22.58 | 22.49 | 22.49 | 25.41 | 25.30 | 25.36
25 1 1 64-QAM | 20.92 | 20.78 | 20.78 | 21.04 | 20.87 | 20.81 | 23.99 | 23.84 | 23.81 | 22.61 | 0.182
25 1 1 256-QAM( 17.83 | 17.72 | 17.74 | 18.09 | 17.90 | 17.79 | 20.97 | 20.82 | 20.78
Limit EIRP < 1W Result Pass

Al-520f6



somonias. FCC RADIO TEST REPORT Report No. : FG262403-04E
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
30 1 1 22.92 | 22.81 | 22.56 | 22.98 | 22.97 | 23.20 | 25.96 | 25.90 | 25.90
30 1 76 22.64 | 22.83 | 22.59 | 22.62 | 23.03 | 23.32 | 25.64 | 25.94 | 25.98
30 39 19 22.84 | 2291 | 22.85 | 22.83 | 23.12 | 23.09 | 25.85 | 26.03 | 25.98
30 1 0 arsK 21.03 | 20.90 | 20.74 | 21.02 | 20.93 | 21.17 | 24.04 | 23.93 | 23.97 2323 [ 021
30 1 77 20.66 | 20.86 | 20.67 | 20.53 | 20.97 | 21.30 | 23.61 | 23.93 | 24.01
30 78 0 2125 21.37 | 21.34 | 21.32 | 21.51 | 21.61 | 24.30 | 24.45 | 24.49
30 1 1 16-QAM | 22.35 | 22.31 | 22.21 | 22.40 | 22.43 | 22.85 | 25.39 | 25.38 | 25.55
30 1 1 64-QAM | 20.82 | 20.95 | 20.79 | 20.96 | 21.04 | 21.20 | 23.90 | 24.01 | 24.01 | 22.75 | 0.188
30 1 1 256-QAM| 17.75 | 17.82 | 17.75 | 17.74 | 17.91 | 18.30 | 20.76 | 20.88 | 21.04
Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
40 1 1 23.02 | 22.85 | 22.97 | 23.05 | 22.90 | 23.21 | 26.05 | 25.89 | 26.10
40 1 104 22.68 | 22.56 | 22.59 | 22.79 | 22.94 | 23.13 | 25.75 | 25.76 | 25.88
40 53 26 22.88 | 22.95 | 22.84 | 22.85 | 23.09 | 22.92 | 25.88 | 26.03 | 25.89
40 1 0 arsK 21.02 | 20.87 | 21.03 | 21.05 | 20.89 | 21.18 | 24.05 | 23.89 | 24.12 2330 ( 0.214
40 1 105 20.70 | 20.55 | 20.53 | 20.79 | 20.87 | 21.07 | 23.76 | 23.72 | 23.82
40 106 0 21.34 | 21.35 | 21.34 | 21.36 | 21.48 | 21.42 | 24.36 | 24.43 | 24.39
40 1 1 16-QAM | 22.47 | 22.34 | 22.53 | 22.46 | 22.51 | 22.74 | 25.48 | 25.44 | 25.65
40 1 1 64-QAM| 20.82 | 20.75 | 21.10 | 21.03 | 20.88 | 21.08 | 23.94 | 23.83 | 24.10 | 22.85 | 0.193
40 1 1 256-QAM[ 17.75 | 17.74 | 17.83 | 17.95 | 17.91 | 18.17 | 20.86 | 20.84 | 21.01
Limit EIRP < 1W Result Pass

Al-530f6



somonias. FCC RADIO TEST REPORT Report No. : FG262403-04E
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
50 1 1 23.14 | 22.77 | 22.92 | 23.00 | 22.83 | 23.26 | 26.08 | 25.81 | 26.10
50 1 131 22.65 | 22.50 | 22.45 | 22.84 | 22.79 | 23.08 | 25.76 | 25.66 | 25.79
50 67 33 22.77 | 22.89 | 22.85| 22.72 | 23.01 | 22.89 | 25.76 | 25.96 | 25.88
50 1 0 arsK 21.03 | 20.87 | 21.02 | 21.13 | 22.81 | 21.29 | 24.09 | 24.96 | 24.17 2330 ( 0.214
50 1 132 20.63 | 20.55 | 20.41 | 20.86 | 20.80 | 21.03 | 23.76 | 23.69 | 23.74
50 133 0 2115 2137 | 21.32 | 21.24 | 21.46 | 21.43 | 24.21 | 24.43 | 24.39
50 1 1 16-QAM | 22.36 | 22.27 | 22.32 | 22.56 | 22.35 | 22.84 | 25.47 | 25.32 | 25.60
50 1 1 64-QAM| 21.15 | 20.81 | 21.07 | 21.25 | 20.72 | 21.14 | 24.21 | 23.78 | 2412 | 22.80 | 0.191
50 1 1 256-QAM[ 17.95 | 17.75 | 17.90 | 17.75 | 17.80 | 18.00 | 20.86 | 20.79 | 20.96
Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
60 1 1 22.87 | 22.35 | 22.41 | 23.01 | 22.87 | 23.01 | 25.95 | 25.63 | 25.73
60 1 160 2218 | 22.62 | 22.01 | 22.57 | 22.79 | 22.64 | 25.39 | 25.72 | 25.35
60 81 40 22.67 | 22.87 | 22.18 | 22.87 | 23.19 | 23.00 | 25.78 | 26.04 | 25.62
60 1 0 arsK 20.81 | 20.80 | 20.38 | 21.07 | 20.96 | 21.03 | 23.95 | 23.89 | 23.73 23240211
60 1 161 20.37 | 20.71 | 20.00 | 20.89 | 20.77 | 20.64 | 23.65 | 23.75 | 23.34
60 162 0 2114 | 21.20 | 20.69 | 21.33 | 21.50 | 21.43 | 24.25 | 24.36 | 24.09
60 1 1 16-QAM | 22.36 | 22.25 | 22.16 | 22.54 | 22.40 | 22.78 | 25.46 | 25.34 | 25.49
60 1 1 64-QAM | 20.88 | 20.84 | 20.50 | 21.15 | 20.92 | 21.10 | 24.03 | 23.89 | 23.82 | 22.69 | 0.186
60 1 1 256-QAM| 17.75 | 17.75 | 17.41 | 18.13 | 17.93 | 17.85 | 20.95 | 20.85 | 20.65
Limit EIRP < 1W Result Pass

Al-540f6



somonias. FCC RADIO TEST REPORT Report No. : FG262403-04E
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
70 1 1 23.04 | 23.02 | 22.90 | 23.22 | 23.07 | 23.04 | 26.14 | 26.06 | 25.98
70 1 187 22.54 | 22.68 | 22.59 | 22.67 | 22.65 | 23.14 | 25.62 | 25.68 | 25.88
70 95 47 22.86 | 22.86 | 22.97 | 22.93 | 23.05 | 23.23 | 25.91 | 25.97 | 26.11
70 1 0 arsK 2114 | 21.07 | 21.01 | 21.22 | 21.05 | 21.07 | 24.19 | 24.07 | 24.05 233410216
70 1 188 20.40 | 20.53 | 20.73 | 20.76 | 20.63 | 21.12 | 23.59 | 23.59 | 23.94
70 189 0 2137 | 21.36 | 21.41 | 2145 | 21.49 | 21.76 | 24.42 | 24.44 | 24.60
70 1 1 16-QAM | 22.69 | 22.42 | 22.30 | 22.76 | 22.55 | 22.50 | 25.74 | 25.50 | 25.41
70 1 1 64-QAM| 21.12 | 21.00 | 20.87 | 21.31 | 21.06 | 21.05 | 24.23 | 24.04 | 23.97 | 2294 | 0.197
70 1 1 256-QAM 18.01 | 18.00 | 17.82 | 18.07 | 17.89 | 18.15 | 21.05 | 20.96 | 21.00
Limit EIRP < 1W Result Pass
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi
BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
80 1 1 23.15 | 23.09 | 23.02 | 23.11 | 23.00 | 22.89 | 26.14 | 26.06 | 25.97
80 1 215 22.70 | 22.52 | 22.48 | 22.60 | 22.64 | 22.80 | 25.66 | 25.59 | 25.65
80 109 54 2291 | 22.93 | 22.97 | 22.86 | 23.04 | 23.06 | 25.90 | 26.00 | 26.03
80 1 0 arsK 21.09 | 21.24 | 21.10 | 21.06 | 21.09 | 20.83 | 24.09 | 24.18 | 23.98 233410216
80 1 216 20.63 | 20.54 | 20.56 | 20.65 | 20.63 | 20.98 | 23.65 | 23.60 | 23.79
80 217 0 21.37 | 21.37 | 21.50 | 21.24 | 21.44 | 21.67 | 24.32 | 24.42 | 24.60
80 1 1 16-QAM | 22.53 | 22.51 | 22.55 | 22.70 | 22.37 | 22.37 | 25.63 | 25.45 | 25.47
80 1 1 64-QAM| 21.06 | 21.13 | 21.10 | 21.15 | 21.01 | 20.89 | 24.12 | 24.08 | 24.01 | 22.83 | 0.192
80 1 1 256-QAM[ 18.05 | 18.12 | 17.90 | 18.12 | 17.95| 18.11 | 21.10 | 21.05 | 21.02
Limit EIRP < 1W Result Pass

Al-550f6



ssomonias. FCC RADIO TEST REPORT Report No. : FG262403-04E
NR n77 Maximum Average Power [dBm], DG = -2.8 dBi

BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)

90 1 1 23.17 | 23.19 | 23.11 | 23.20 | 23.15 | 23.05 | 26.20 | 26.18 | 26.09

90 1 243 22.53 | 22.41 | 22.08 | 22.53 | 22.84 | 22.50 | 25.54 | 25.64 | 25.31

90 123 61 2290 | 2292 | 22.41 | 22.83 | 23.03 | 22.68 | 25.88 | 25.99 | 25.56

90 1 0 arsK 21.30 | 21.28 | 21.24 | 2118 | 21.17 | 2113 | 24.25 | 24.24 | 24.20 2340 (0219

90 1 244 20.49 | 20.44 | 20.57 | 20.60 | 20.83 | 21.05 | 23.56 | 23.65 | 23.83

90 245 0 2137 | 21.38 | 21.40 | 21.26 | 21.44 | 21.57 | 24.33 | 24.42 | 24.50

90 1 1 16-QAM | 22.65 | 22.64 | 22.56 | 22.86 | 22.70 | 22.57 | 25.77 | 25.68 | 25.58

90 1 1 64-QAM| 21.20 | 21.31 | 2117 | 2112 | 21.02 | 21.10 | 24.17 | 24.18 | 24.15 | 2297 | 0.198

90 1 1 256-QAM( 17.88 | 18.28 | 18.08 | 18.23 | 18.38 | 18.01 | 21.07 | 21.34 | 21.06

Limit EIRP < 1W Result Pass

NR n77 Maximum Average Power [dBm], DG = -2.8 dBi

BW RB RB Mod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest| Lowest | Middle | Highest| (dBm) (W)
100 1 1 - 22.57 - - 22.90 - - 25.75 -

100 1 271 - 22.74 - - 22.65 - - 25.71 -

100 137 68 e - 22.76 - - 23.10 - - 25.94 - .14 | 0206
100 1 0 - 20.64 - - 20.81 - - 23.74 - ' ’
100 1 272 - 20.87 - - 21.41 - - 24.16 -

100 273 0 - 21.26 - - 21.47 - - 24.38 -

100 1 1 16-QAM - 22.27 - - 22.49 - - 25.39 -

100 1 1 64-QAM - 20.73 - - 20.80 - - 23.78 - 22591 0.182
100 1 1 256-QAM - 17.35 - - 17.58 - - 20.48 -
Limit EIRP < 1W Result Pass

Al-560f6



saaFCC RADIO TEST REPORT Report No. : FG262403-04E

FR1 n77
<SISO Mode>

Peak-to-Average Ratio
Mode FR1 n77 /| 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.72 6.16 6.30 6.20 PASS
Mode FR1 n77 /| 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
TEL : 886-3-327-3456 Page Number 1 A2-1 of 69

FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG262403-04E

Pl/2 BPSK

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

RefLevel 3000 B Offset 44045 = AnBW 20 MKz
- A 008 MesTime 1ms
TREFP

QPSK

08:04:08 AM 12/28/2022

2 Result Summ,

Reflovel 30000Bm Offes 44008 = AnBW 20 Mz
- 0 MessTime  1ms
¢
1E02: . 102 —~
1
TE-04: - TE04:
\
1E- +
| ‘
1
(& 3.50001 Ghz Mean Pur + 20,00 d6 || 67350001 Gz
2 Result Summ Sarmples: 20000
- 25.34 dBm. 31.05 dBm 5.71dB 2.08 4B 36248 472 4B 5.50

02:29:24 P 12/26/2022

Samples: 20000

Mean Pwr + 20.00d8

= 24.65 dBm 31.11 dBm 6.46 dB 241 d8 462 dB 616 8 3

weasuion.. EENNEENNR ™
RefLevel 3000 B Offset 44045 = AnBW 20 MKz
- A 008 MesTime 1ms
TREFP

-
|

RefLevel 30,00 0B Offset

08 Mess Time

44008 = AnBW 20 MHz

1E02: L - 1E0]
ik {;
T \I
e s ‘|
: .
| 1
|
w |
s samra Vi P 3100 | | 3 SGERTEE
Result Surmm Samples: 20000
- 23.74 dBm. 30.16 dBm 6.42 dB 2.86 4B 5.10dB 630 dB 6.48 dB

02:29:14 PM  12/26/2022

2 Result

Summ

Mean Pwr = 20.00 d8
Samples: 20000 |
= 23.18 dBm 29.53 dBm 635 dB 250 d8 5.4 dB 6.20 B 642 d8

256QAM

Ref Level 30,00 dBn ffset

44045 = AnBW 20 MHz
- A 008 MesTime 1ms
TREFP
1 CCDF 152 View
1E02.
'
1E04: o
5
i
13 I
(CF 3.50001 GHe

2 Result Summs

Whean Pur + 20,00 dB
Sarmples: 20000
02:28:43 M 12/26/2022

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seanron 05 FCC RADIO TEST REPORT

Report No. : FG262403-04E

26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 9.33 13.88 18.86 23.98 27.81 38.12 48.55 60.78
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/i2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 67.13 80.40 90.09 100.30
Mode FR1 n77 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.23 9.31 14.45 14.54 19.46 19.22 24.28 24.33
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.13 9.19 14.54 14.54 19.42 19.38 24.38 24.23
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 28.89 29.01 40.36 40.36 50.05 49.95 60.90 60.42
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 29.13 29.01 40.52 40.44 50.25 50.35 60.66 60.66
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 70.35 70.21 80.24 80.24 90.81 90.63 100.70 101.10
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 70.63 70.77 81.04 80.56 90.99 90.45 101.90 101.30
TEL : 886-3-327-3456 Page Number 1 A2-3 of 69

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262403-04E

FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 44008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

(F 350001 GHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 3499391 GHz 1554 dBm ndB

m 1 1495335 GHz 10.90 dBm ndB down BW

i 1 3504 665 GHz 1038 dBm QFactor

06:51:24 AM 12/28/2022

FR1 n77 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

siew = |[Spacirum | —

Ref Level 30,00 B Offset 44008 ® REW 100 kHz saL Ref Level 30,00 B Offset 44008 ® REW 100 kHz saL

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep Count 100/100 | = Att 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep Count 100/100
1 Frequency Sweep 1 Frequency Sweep
W) W =
35 35028880 GHr
» »
10 T AT ALk~ v 10 Tk LA LA AT e TR s v
o - - o /
] b |
|
N ir K
# b
- LAY | "
e ur LAV [P A a o o N pft .
| AydBrorr Y T T Py i | [P -~ U W VR
Vel | Py (N
350001 Gz 001 prx [T Span 20.0 Wiz || (7350001 Gz 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 3.502 767 GHz 1115 dBm ndb 26048 W 1 3.502488 GHz 12,59 dBm s 26048
n 1 1495235 Gz 13,86 dbm nl down BW 923 MHz n 1 3495335 Gz 1358 dbm B don B 931 MHz
n i 3504466 Gz 1600 dbm QFador 3795 n i 3504645 Gz 12,16 dBim QFactor 3762
o - o -
06:50:43 A 12/28/2022 06:50:19 M 12/28/2022

64QAM 256QAM

S CEemmE: e

- A 3008 SWT 101 ms = VBW 300kH: Mode Auto Sweep Count 100/100 | = Art 3000 SWT 101 ms ® VBW J00kH: Mode Auto sweep Count 106/100
1 Frequency Swaep « |1 Frequency Sweep "
0 BT LN T B T L ry P
AR N | AP ARBAAT e A T
0 | 0 T
| |
T i
W 3,
e ¥
T (M
n \ V N 4 " 3
I W i WSO T |
ANLE LB PG P
A " s N
¥ ]
G 3sm01 Gz ot pte Gz Span 30.0 Wiz || (G3.50001 Giiz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble |
] 1 3.501 768 GHz 11.66 dBm ndb 2608 ] 1 3.508206 GHz 881 dBm s 26048
m 1 1495 375 Gz 13,44 dbm B down B 913 Mz m 1 1495 395 Gz 1634 dbm el down B 913 Mz
n ' 31504506 GHz 1359 dém QFacor s n ' 31504585 GHz 1791 dém @ Factor 3813
R o -
06:49:58 MM 12/24/2022 06:49:20 AM 12/24/2022

TEL : 886-3-327-3456 Page Number 1 A2-4 of 69
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262403-04E

FR1 n77 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

tiVie Spactrum

RefLevel 3000 B Offeet 44008 KW 300KH: sa
- an 3009 SHT 1.01ms ® VBW 1Mz Mede Auto Swesp Count 100/100
2 —-
Attt e tbepeprsietenam i ]
0
/ 1
/ i
0.
i
i I
m WM
- [l i U 1
Tl ' H
b A ! 'J O T
G3sm01GHE ot pte Gz Span 30.0 M
2 Markes Toble
] 1 3498871 GHz 1824 6Bm ndb 26048
n 1 3292637 GHz 833 dim ndB down BW 1388 MHz
n ' 3506513 GHz 670 d8m QFacor 2522

07:31:14 MM 12/28/2022

FR1 n77 / 15MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

T | v - | spectum

RefLevel 30000bm  Offiet 44008 = REW 300Kz sat Reflevel 3000Bm  Offet 44075 = RBW 004z s
- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep Count 100/100 | = Att 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep. Count 100/100
0 0
0 bttty AR et i o P A G T s Tt Sy
7 7 ]
o 'r I o ¥ :
‘|} l.“ 1]
W i 3]
10, J Il
L mm - i i
) ok WL il e Pl M 1 s
F-@.m"‘“ﬁ | VPl ) LP‘HI.‘.;"‘"-I‘,- P YiNahal W b
(7350001 GHz 7001 pi= oMz Span 30.0 MHz || |7 3.50001 GHz 001 pis 0 MHz/ Span 30.0 Mz
2 Marker Table 2 Marker Table |
Wi i 3506154 GHz 16.24 dBm nde 26040 Wi i 3504775 GHz 1599 dBm ndd 26040
n 1 3492637 GHe 5.7 b 8 down T 1445 Mz n 1 3492757 GHe 1044 dm o W 1454 MHz
¢} 1 3.507 143 GHz. -11.19 dBm QFactor 2427 ¢} 1 3.507 293 GHz. -12.42 dBm Q Factor 2410
corr o -
07:31:47 AM 12/28/2022 07:32:06 AM 12/284/2022

64QAM 256QAM

RefLevel 3000 B Offeet 44008 KW 300KH: RefLevel 3000 B Offeet 44008 KW 300KH: sa
- an 008 SWT 101ms ® VBW 1Mz Mode Auto Sweep - e 3008 ST 101ms ® VBW 1Mz Mode Auto Sweep Court 100/100
1 Fraquancy Swaep :
W Mif1) 1183 dbm
. 35031570642
2 2
e ibome et e ety A g i b .
10 1 T 10 J A TR AT R D R B U T
| 1 7 \
o - - o -
I \ T
i 4 ‘ !
i M 5
. , Yr.‘ | ril‘vi‘_ i ) 14! ﬁl
PENTER SRS ] AT SV T PRy S " i
s Vi, Myl Al RIAR
Ve mh T PR Ty
g ad A W m.,.\? i’
G3sm01GHE ot pte Gz Span 30.0 Wiz || (7350001 Gz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble |
] 1 3497043 GHz 15.62 dBm ndb 26048 ] 1 3503157 GHz 11.83 dBm nd 26048
n 1 3492667 GHz 811 dBm ndB down BW 1453 MHz n 1 3492697 GHz 1465 dbm el domn BW 1453 MHz
n ' 3507203 Gz 1043 dBm QFacor 2108 n ' 3507233 GHz 1630 déim @ Factor 2110
[ o -

07:32:25 MM 12/28/2022 07:32:44 MM 12/28/2022

TEL : 886-3-327-3456 Page Number 1 A2-5 of 69
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04E

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 44008 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

35042850 Gt
» ;
AN A gl I
o
o
i :
T T
T W
i A
Ui \
PP PO o W Vool gl d o
e v v
350001 Gz 001 prx [T Span 40.0 Wiz
2 Marker Table
W 1 3.504 286 GHz 17.53 dBm ndb 260 dB
n 1 3,430 34 Gz 591 dim ndB down BW 18.86 MHz
n 1 3509 201 Gz 935 dim QFador 858

08:04:33 AM 12/28/2022

FR1 n77 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 44008 = REW 300 kHz

= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep

seL
Count 106/100

tiVie Spactrum

Ref Level 30,00 dBn  Offset 44008 = REW 300 kHz
308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

seL
Count 106/100

Mif1) 1450 dbm W =
384885064z sanus00H
2 2
o Latgrentedis i b, b o0l e, ot Bt o MR aMutolin g e ia t 1 il 4o o oty ik
7 f f r e 7 r i \ At
| | | \
o T 1 : ] I
h i o A
T \ i
w g o b
ALY ol ’ L] T -
T i S o || Ty \,.,\J‘_J..M‘.I«l'-‘ 1 [t o dih Al
& A
G3sm01GHE ot pte Gz Span 0.0 Wiz || (350001 Gz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble |
] 1 3493695 GHz 14.80 dBm ndb 260 48 ] i 3492418 GHz 1452 dBm nd 26048
n 1 345034 Gz 1005 dbm B down W 19.46 MHz n 34506 Gz 1350 dbm B down BW 19.22 MHz
n I 35098 Gz 12,04 dm G Fsctor 1136 n 1 3.50968 Gz 1171 dbm G fsctor 181
0B:03:48 A 12/28/2022 08:03:24 A 12/28/2022
ultiView = | Spactrum ultiView = | Spactrum
Reflevel 3000Bm  Offst 44008 = REW 300kkz s Reflevel 3000Bm  Offst 44008 = REW 300kkz s

- A 3008 SWT 1.01ms = VW 1wz Mode Auto Swesp Count 100/100_| = Art 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep Count 100/100
1 Fraquancy Swaep « [ Frequency Sweep
N ORI, L5 TP CTEAPP I 0T LO  N § 1
w i AN oo Y w RSO L R W P W Ty
( \
o - ; o 1
‘ ; I
ol Y
; wll b ii H i
" L T N N
o aegntil Py B | i L il
iy - T @
oy | el [T T
R R W h] g e adit A .
Wi fy A, »“".“J‘Lﬂ- | |
(6350001 Gz 001 prs O W/ Span 0.0 MHz || (67350001 Gz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table |
M 1 3.508 761 GHz 14,69 dBm ndB 260 d M 1 3.504585 GHz 10.98 dBm ndd 260 dB
n 1 349038 Gz 11.85 dbm "l down BW 19.42 MHz n 3,430 86 Gz 16.08 dbm lB dovn BW 19.38 MHz
n 1 35098 GHz 1147 dBm 0 Facior 807 n 1 3.509 84 GHz 13,09 dm @ Facior 808
[ sty o

08:02:45 AM 12/28/2022

08:02:10 AM 12/24/2022

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262403-04E

FR1 n77 /| 25MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevl 3000 0B Offset 44008 = REW 300z sat
- an 000 SWT 101 ms = VEW 1 i Mode Auto Swep Caunt 100/100
! I A Y,
0 1 . y
\
o - s
] ]
[ [
f ol
) i Al ]
R M WL ALty
Sl [T R T G
|G 3.50001 GHz 1001 prs 0 MHz/ ‘Span 50.0 Mz
2 Marker Tonle
Ml 1 3493116 GHz 16.47 dBm nde
n 1 2497 172 e 581 dom i o 0
n I 3511748 GHe 514 dgm Tactor

08:05:32 AM 12/24/2022

FR1 n77 /| 25MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

siew = |[Spacirum | —

Ref Level 30,00 B Offset 44008 = REW 300 kHz saL Ref Level 30,00 B Offset 44008 = REW 300 kHz saL

- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep Count 100/100 | = Att 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep. Count 100/100
1 Frequency Sweep 1 Frequency Sweep
2 2 -
ol b it st b A 9
10 Gl Ll e e g e y 0 1 i g e e W
| | |
0, 0, -
T I f |
| |
| i ’ i
N';‘ I\ q| I \\f | U]
il
2 ae bl ] Al ot A ) LY ]
Y T ! MM, P A TN | M A RPN, i Wl o R e
G T 4
G 3sm01 Gz ot pte Gz Span 0.0 Wiz || (350001 Giiz 0T s ) Span 50.0 M
2 Markes Toble 2 Markes Toble |
] 1 3497063 GHz 1353 dBm ndb 260 4 ] 1 3.507 103 GHz 13.21 dBm nd 260 db
m 1 1487872 Gz 11.68 dbm B down B 24.28 MHz m 1 1487722 Gz 1402 dbm e p— 24.33 MHz
¢} 1 3.512 148 GHz -15.10 dBo QFactor 1441 ¢} 1 3.512048 GHz -11.44 dBm Q Factor 1442
corr o -
08:06:10 AM 12/24/2022 0B:06:27 AM 12/28/2022

64QAM 256QAM

siew = |[Spacirum | —

Ref Level 30,00 B Offset 44008 = REW 300 kHz saL Ref Level 30,00 B Offset 44008 = REW 300 kHz saL

- a6 SWT 101ms ' VBW 1a_Mode Auto Sweep court 1007100 = are a0 SWT 101ms ' VBW 1M Mode AutoSweep Court 1007100
1 Fraquency Swaep 1 Fraquency Swaep
Wil 1253 e Wil
351040906t 545200614
0 0
1 Pl ¥ e e A . oy . a -
7 7 h Tt T Ry T WYY, IO YT
o { . o T
/ | ‘ i
i i ;s
. ; Q’. i ﬁﬁ\b h
i N 'l.J b |
L sbatd P A A ] ,
ity 7Y i Vb 1 s N
L e 71w Ihon |
350001 e 001 prs ST Span50.0 Wz | 67350001 Gz 001 prs o Span50.0 Nz
2 Marker Table 2 Marker Table |
Wi i 35104 GHz 1253 dBm nde 2606 Wi i 348952 GHz 9,64 dBm ndd 26040
n 1 1487822 Gz 1628 dom B down B 2438 MHz n 1 81922 Gz 1685 dom nd down BW 2423 MHz
0 i 3512 198 Gy 35 dio QFactor 140 0 i 3512 148 G 1434 Qfsctor 140
[ o - -
0B:06:47 AM 12/28/2022 08:07:09 AM 12/24/2022

TEL : 886-3-327-3456 Page Number 1 A2-7 of 69
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262403-04E

FR1 n77 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 3000 B Offeet 44008 KW 300KH: sat
- an 3009 SHT 1.01ms ® VBW 1Mz Mede Auto Swesp Count 100/100
i il
| J
"
lﬂf i
e il 1 Ll U Jalltpsl gy I
g et vy T i
G3sm01GHE ot pte Gz Span 60.0 Wiz
2 Markes Toble
] 1 3492278 GHz 1616 dBm ndb 260 48
n 1 1485 505 Gz 1025 dbm B down B 27.81 MHz
n 1 3513317 GHz -6.74 dBm 0 Factor 1256

08:42:10 AM 12/28/2022

FR1 n77 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T | v - | spectum

RefLovel 30008  Dffset 4,408 = RBW 300 kHz sat RefLovel 30008  Dffset 4,408 = RBW 300 kHz se
- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep Count 100/100 | = Att 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep Count 100/100
[ m WAi] 1308 dBim
3,501 0890 Gt 3458681 0.6te
» »
. 4 A HAW) 1 Y T
1o i R T LT ] 10 TP P T e T e TG
| \
o L 1 o -
" £ ] i
o I, 3 L\
|!l Wi i f'\
YN J
L e fiil) . A o R b 1 ,
PRI S R i N, il W L P ML Py o i ek Mt )
ol ¥ bk | | 3048 f g
(6350001 Gz 001 prs O W/ Span B0.0 MHz || (67 3.50001 Gz 001 ps 0 M/ Span B0.0 MHz
2 Marker Table 2 Marker Table
M 1 3.501 089 GHz 1255 dBm ndB M 1 3488681 GHz 13.08 dBm ndd 260 dB
n 1 3485 624 Gz 1206 dbm ndB down BW n 1 3485 435 Gz 1483 dbm B don B 29.01 MHz
n i 3514515 Gz 1007 db QFactor n i 3514 456 Ghz 410 dbm @ Factor 1203
Ry wety X
08:41:32 MM 12/28/2022 0B:41:18 A 12/28/2022

64QAM 256QAM

Reflevel 3000Bm  Offst 44008 = REW 300kkz Reflevel 3000Bm  Offst 44008 = REW 300kkz s
-an X0 SWT 101ms @ VEW 1wz Mode Auto Sweep - an X0 SWT 101ms = VEW 1wz Mode Auto Sweep Court 1007100
1 Fraquancy Swaep 1 Fraquancy Swaep :
Wil 86 dim
5458392061 3485 404014
0 0
0 T T = o) 0 e [
[ f e S EOP Y AUy FYE N TR DU vy
o - o . -
| | |
] | 1
; I i
e el ! Wl 1 | |
PRy PELE L TN i i bt 4 il
' ” TS| Tk, \
B i) A b G| T Y T RN

E3son o 001 pis S Span 0.0 Wi || 350001 Gz 001 pis () Span 0N
2 Marker Table 2 Marker Table

M 1 3498392 GHz 12.55 dBm ndB 26.0 dB M 1 3486404 GHz 894 dBm ndB 26.0 dB

n 1 3485325 GHz 14,67 dBm ndB down BW 29.13 MHz n 1 3,485 564 GHz 2037 dBm el down BW 29.01 MHz

0 i 3514456 G 1564 db QFactor 101 0 i 3514575 G 17.42 Qfsctor 1202

08:40:56 AM 12/28/2022 08:40:08 AM 12/28/2022

TEL : 886-3-327-3456 Page Number 1 A2-8 of 69
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04E

FR1 n77 /| 40MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 4.40 08 = REW 1 MHz
- an 3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

|

gl enagr PR ittt o At

e o Mainucdestofir

s

(F 350001 GHz 1001 prs 0 MHz/ Span B0.0 MHz
2 Marker Table

M 1 3484266 GHz 20.79 dBm ndB 6.0 dB

m 1 347987 GHz 355 dbm nd8 down BW 38.12 MHz

i 1 3517992 GHe 5.4 dm QFactor 914

08:42:46 MM 12/28/2022

FR1 n77 /| 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 4.40 08 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

seL
Count 106/100

ultiView Spactrum
RefLevel 30,00 0B Offset 4.40 08 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep

seL
Count 106/100

0 g 0 -
. L T Iy P P ] . AT A S Aphon o Ay
[] A T T
I | f \
J \
0 T 0. 7 i
y i JI I
- 5 'u‘" U e ' i 'rfﬁ‘\ y Y
WYY Tt Yy T ) T LT
L spard™] T d b paler i Pty Wt
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262403-04E
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG262403-04E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04E
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG262403-04E
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